
04
chapter

W A T E R

R E S O U R C E S

A N D

S U S T A I N A B I L I T Y

 
P. G. Rowe and L. Hee, A City in Blue and Green,
https://doi.org/10.1007/978-981-13-9597-0_4

 The Author(s) 2019©



C
H

A
P

TE
R

 4
  

  
W

A
TE

R
 R

ES
O

U
R

C
ES

 A
N

D
 S

U
ST

A
IN

A
B

IL
IT

Y

59

04
I n addition to ‘green and clean’ in the 

service of national identity, equality and 
attractiveness, sustainability of Singapore 

with regard to water supply and use is of strategic 
national concern. Indeed, it is expected to achieve 
this by 2061 when Singapore’s remaining water 
agreement with neighboring Malaysia will end, 
even though imported sources from Malaysia 
account for 40 percent or so of overall supply as 
[...]
Singapore’s water demand, corresponding to 
250 million cubic meters per year as assumed by 
Lenouvel et al. in 2013.13 In this process quality 
drinking water is produced from freshwater by 
way of conventional water treatment processes. 
Despite having the source of imported water, the 
Singapore government felt the need to be more 
sustainable, and had begun to intensify its efforts 
in the 1970s to diversify the sources of water 
supply. This is being undertaken through the 
establishment of the additional National Taps. 

The second water tap relies on rainwater 
catchment and Singapore’s rainwater and run-off 
storage system described earlier. A clear aspect 
of the viability of this tap also goes back to 
the clean-up programs of the early Republic, 
described in chapter 2 and to Lee Kuan Yew’s 
abiding interest in Singapore being ‘clean 
and green’. Today development of harbor and 
industrial activities are concentrated in the 
south and southwest of the island and away 
from the main water courses and reservoirs. 
Singapore has successfully developed a total of 
17 reservoirs and expanded the water drainage 
catchment area to two-third of the nation’s land 
area. The energy footprint of this tap is also 
quite small at around 0.25 kwh per cubic meter 
of water.14

b .

S I N G A P O R E ’ S  F O U R  N A T I O N A L  T A P S

The third water tap has relied, since 2003, on water 
reuse and the so-called NEWater Initiative. This 
currently can supply up to 40 percent of Singapore’s 
water needs. The NEWater journey started way back 
in the 1974 when then-Public Utilities Board started 
experimenting on water reclamation and treatment, 
however, it did not take off because the technologies 
then were too costly and unreliable. It was only in the 
1990s when technological advancements had brought 
down the cost of membranes, that PUB revisited the 
possibility of large-scale water recycling. Through 
overseas study of other cities’ technologies and 
thorough feasibility study, the engineers, in 2000,  
eventually designed and constructed a demonstration 
water reclamation plant in Bedok, a milestone that 
led to the creation of NEWater, Singapore’s brand 
of reclaimed water. Fundamentally, NEWater 
involves a production process for treating used water, 
including effluent, through a succession of stages, 
resulting in drinkable water meeting the highest of 
standards. The first stage of the process is known as 
microfiltration.15 It is when the treated used water 
is passed through membranes to filter out solids, 
colloidal particles, disease-carrying bacteria, some 
viruses and protozom cyots. The filtered water that 
goes through the membrane contains only dissolved 
salts and organic molecules. The second stage of this 
NEWater production process is known as reverse 
osmosis, where a semi-permeable membrane is used. 
This semi-permeable membrane has very small 
pores in it which only allow very small molecules 
like water molecules to pass through. Consequently, 
undesirable contaminants such as bacteria, viruses, 
heavy metals, nitrate, chlorides, sulfates, disinfection 
by-products, aromatic hydrocarbons, pesticides, etc., 
cannot pass though the membrane. In other words, 



64

NEWater is reverse osmosis water and is relatively 
pure and contains negligible amounts of salts and 
organic matter. At the onset of the third stage, the 
water is already of a high quality and it acts as a 
further supply back-up to the reverse osmosis. In this 
stage ultraviolet disinfection is used to ensure that 
all organisms are inactivated and the purity of the 
water product can be guaranteed. Before storage of 
NEWater in tanks, the water balance of pH and the 
addition of some alkaline chemicals takes place to 
restore the acid alkali pH balance. It is then ready to 
be piped off to a wide range of applications mainly 
for non-potable use by the industrial sector such as 
wafer fabrication plants which require ultra-clean 
water. About 2 percent of NEWater is injected into 
reservoirs to blend with the raw water, before it is 
sent to the conventional waterworks for treatment 
and supply to customer taps.16 Such a process of 
indirect consumption of NEWater, in addition to 
extensive public education and outreach efforts, is 
part of PUB’s strategy to overcome aversion by the 
public to the reclaimed water.17 The accompanying 
diagram illustrates the process of NEWater 
production. The tertiary wastewater treatment 
involved with NEWater consumes relatively high 
amounts of energy due to the intensification of 
the nutrient removal process.18 In some places, 
for instance, such advanced wastewater treatment 
processes are highly energy intensive, with demand 
ranging from 0.39 up to 3.74 kwh per cubic meter 
of water. In Singapore the energy demand is on the 
order of 0.95 kwh per cubic meter of water, not very 
high but, in aggregate, significant.19

The fourth water tap relies on seawater desalination 
with, in Singapore, the commissioning of its first 
two plants in 2005 and 2013, with water production 
capacities of 50 and 115 million cubic meters per 
year.20 Currently, the share of the desalination tap in 
water supply has been estimated to be approximately 
8% of the total, with an assumption of imported 
water providing 40% of the water supply and 
rainwater harvesting at 30% .21 The stated capacity of 

the three desalination plants combined amounts to 
130 mgd that can meet up to 30% of Singapore’s water 
demand,22 but with high amounts of energy input at 
about 4.10 kwh per cubic meter of water, or about 74 
percent of the total amount of energy expended by 
Singapore’s water sector.23 There are also different 
configurations of desalination. In the Singaporean 
context one of the most promising is the variable 
salinity desalination concept, devised to respond to 
the weather-variable conditions within catchment 
areas described earlier, especially in estuarine 
circumstances. There levels of salinity can vary 
substantially, such that harvesting needs to respond 
to the variation and in a timely fashion. Instead of 
remaining idle during periods of high overland flow 
and freshwater infiltration into a catchment area, the 
desalination mode is altered in response.24 Overall, 
the process still involves screening, microfiltration, 
reverse osmosis and disinfection, as shown in the 
accompanying diagram, but with modes that respond 
to the levels of total disposable solids and salinity 
levels to product potable water that meets WHO and 
USEPA’ Drinking Water Guidelines and Standards’.25 

The advantages of the variable approach include: 
much lower energy consumption through the mode 
switching and also significantly lower capital an 
operating costs.

Other versions of desalination technology consist 
of essentially two kinds. They are: reverse osmosis 
and combined electrodialysis-electrodeionization 
processes. Reverse osmosis has been around since the 
1970s and was the technology, discussed in chapter 
3, though defective, that gave impetus to Singapore’s 
conviction to pursue non-conventional sources of 
water supply. The process involves forcing seawater 
against a water permeable membrane which prevents 
dissolved salts and minerals from getting through.26 
However, it has a couple of inherent economic and 
technical limitations that will curtail its future use. 
First, the feed pressures are very high requiring 
substantial energy. On average 3.5 kwh per cubic 
meter of water are required. Second, pressures 



C
H

A
P

TE
R

 4
  

  
W

A
TE

R
 R

ES
O

U
R

C
ES

 A
N

D
 S

U
ST

A
IN

A
B

IL
IT

Y

65

S I N G A P O R E ’ S  F O U R  N A T I O N A L  T A P S4 6 .

Sea

Johor River

17 Reservoirs

5 NEWater 
factories

3 desalination 
plants

Sea

8 PUB water 
treatment plants

14 service 
reservoirs

1.5 million 
premises directly 
or through high 

level tanks

77 pumping 
installations

4 water 
reclamation 

plants

5 service 
reservoirs 650 accounts

Transmission 
network (515km)

Transmission and 
distribution network 

(5,4000km)
Used water network 
(3,400km of sewers 

and the Deep Tunnel 
Sewerage System)

MICROFILTRATION

NEWATER

WATER RECLAMATION 
PLANT

CATCHMENT AREA

Filtering out particles 
including some bacteria 
in this stage

REVERSE OSMOSIS

Contaminants are 
removed. The water after 
this stage is high-grade

Collection and treatment 
of used water in 
accordance with 
international standards

Collection of used water

ULTRAVIOLET 
DISINFECTION

Exposure to UV light 
ensures any remaining 
organisms are eradicated 
from the water. 
Chemicals are added to 
restore pH balance.

N E W A T E R  D I A G R A M4 7 .



66

D E S A L I N A T I O N  D I A G R A M4 8 .

SEA WATER

INTAKE SCREENS

Seawater flows into the 
plant through an open 
seawater intake structure 
with mechanical rake 
course screens. Chlorine 
is added to inhibit 
marine growth in pipes 
and other structures 
throughout the system.

REVERSE OSMOSIS UNIT

The pre-treated seawater is 
pumped at high-pressure 
through semi-permeable 
membranes to separate 
dissolved solids. The same 
technology is used for the 
NEWater process, except 
that the water passes 
through the reverse 
osmosis membranes twice.

POST TREATMENT

The water is deminer-
alised; lime is added to 
adjust the pH level and 
improve the taste, 
Chlorine is used to 
disinfect the water, and 
Fluoride is added for 
dental wellness. 

STORAGE

The treated water is 
pumped to service 
reservoirs and 
distributed to homes.

GRAVITY SAND UNIT

The water is filtered 
through sand to 
remove heavier 
particles. 

FLOTATION UNIT

Chemicals are added to 
accumulate impurities 
into bigger particles, and 
air is pumped to make 
lighter particles float to 
the surface for easy 
removal. 

(-) CATHODE

ProductInlet Water

Concentrate

(+) ANODE

M I C R O F I L T R A T I O N  S C H E M E S  A T  W O R K4 9 .



C
H

A
P

TE
R

 4
  

  
W

A
TE

R
 R

ES
O

U
R

C
ES

 A
N

D
 S

U
ST

A
IN

A
B

IL
IT

Y

67

can also cause serious deterioration of membranes 
requiring relatively constant replacement. By 
contrast the electrodialysis-electrodeionization 
schemes are far less energy consuming, testing at 
1.8 kwh per cubic meter of water. In Singapore 
this technique was pioneered by Evoqua Water 
Technologies, previously known as Siemens Water 
Technologies, as a part of the 2007 ‘Singapore 
Challenge’ competition which they established.27 
Technically, electrodialysis is an electrical separation 
process which selectively removes salt ions based 
on their electrical charge by transferring them 
through semi-permeable ion exchange membranes 
charges with a direct current voltage. The seawater 
separates into the product water with salt ions 
removed along with a concentrate with salt ions. 
However, flow through the series of electodialysis 
modules results in salt content that remains present 
but is too low for further removal by electrodialysis. 
Then electrodeionization takes up involving the 
transfer of solutions through semi-permeable 
membranes charged with electrical potential but 
with the use of exchange resins which increase 
the efficiency of transfer. The advantages of the 
combined electrodialysis-electrodeionization method 
over reverse osmosis are fairly obvious. It includes: 
lower energy expenditure, a tolerance of feed water 
of lower quality and a water product recovery rate 
that is higher. Further innovation of membrane 
technologies are also under serious investigation, 
including ceramic membranes and nano-filtration 
membranes, both of which seem likely to be cheaper 
to produce.

One of the main proponents and entrepreneurs 
in the water industry is Olivia Lum. She started 
off her business life as a child, working in a rattan 
factory and selling in the streets at an early age.28 
Determined to go into business she then trained as 
a chemist at the National University of Singapore, 
thinking this was a strong way of making a 
career in business. During the onset of the Asian 
economic crisis she worked as a chemist for Glaxo 

Pharmaceuticals and became interested in water 
technologies. In 1989 she left Glaxo and founded 
Hydrochem an early version of Hyflux, her current 
firm, using personal assets in order to raise the 
start-up capital for an enterprise in the Tampines 
Industrial Park. Starting off with only a staff of one 
clerk and one technician, she worked towards realizing 
the potential of membrane technology. In 2002, 
Hyflux was awarded a contract to build Singapore’s 
third NEWater plant by the PUB in Seletar and in 
the following year, was awarded to build Singapore’s 
first large-scale seawater desalination plant - the 
Singspring Desalination Plant - in Tuas. Subsequently, 
Hyflux again won the bid for the PUB’s tender to 
build the country’s second desalination plant. After 
some 29 years in business, Hyflux has successfully 
constructed some 1,000 plants of various sizes all 
over the world and helped put Singapore at the very 
forefront of the water treatment industry. Lum’s 
efforts, though not literally inventing membrane 
technology and associated desalination technologies 
did put the general approach on the map, as it were, as 
far as large-scale projects were concerned.  At present 
she is involved in producing her own brand of oxygen-
rich water under the ELO brand and still concentrates 
on what for her are the two important aspects of the 
water resource business: cleaning and public health. 
One of the major hurdles that needed to be overcome 
was to gain the public’s confidence in the safety and 
reliability of reused water. 

In addition to these four taps, as mentioned, 
Singapore also embarked upon a strong program 
of water conservation and management, with the 
aim of reducing domestic household demand to an 
average of 130 liters per day in 2030 down from its 
current level of 151 liters per day per person (as of 
2015).29 Primarily conservation efforts have revolved 
around intense public education efforts, including 
exhibitions with elaborate explanations about the 
impact of various water-conserving technologies and 
strategies for individual and family use. Indeed, the 
PUB has been very active in these regards, especially 



68

among and with children a route that appears 
to catalyze further involvement among adults as 
well.30 In the future, the present conservation 
goals appear to be realistic. In addition, among 
the taps, NEWater seems likely to account for 55 
percent of domestic water needs by 2061 with 40 
percent through five plants at the end of the year 
and desalination will likely supply 30 percent of 

demand by 2061. This will also add to the needed 
energy budget, though with greater efficiency. 
The Singapore Government aims to increase 
the water catchment area to 90% of Singapore’s 
land area, up from about 66% of current water 
catchment area. Overall, the goal of sustainability 
by 2061, if not before, appears likely if not almost 
certain to be achieved.

D I A G R A M S  O F  E L E C T R O D I A L Y S I S  –  E L E C T R O D E I O N I Z A T I O N5 0 .

FEED

PRODUCT REJECT

Na+ Cl

Cl

Cl

OH-

Na+

Na+

H+

H+

OH-

OH

PRODUCT

Na+ Cl

Cl

Cl

OH-

Na+

H+

H+

OH-

OH

Na+

CEM

AEM

Cation Exchange Resin

Anion Exchange Resin



C
H

A
P

TE
R

 4
  

  
W

A
TE

R
 R

ES
O

U
R

C
ES

 A
N

D
 S

U
ST

A
IN

A
B

IL
IT

Y

69

T U A S  W A T E R  T R E A T M E N T  M E M B R A N E  T E C H N O L O G Y  A T  W O R K5 1 .

c .

S I N G A P O R E ’ S  C L O S E D  L O O P  S Y S T E M

As indicated in the accompanying diagram, the 
crux and radical aspect of Singapore’s approach to 
domestic water sustainability is the arrangement of 
the four tap technologies, plants and distribution 
networks into a closed loop system, where the 
Unaccounted for Water (UFW), mainly consists of 
water lost through leaks, stands at 5 percent, among 
the lowest globally. Consequently, the break with 